

**Medication Search History For: Lisa Ahearn (DOB: 03/10/1976) in the Period 01/08/2015-28/08/2015**

Date	Medication	Dosage	09:00	13:00	18:00	21:00	00:00	00:00
01/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
01/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
01/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
01/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
01/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
01/08/2015	Atorvastatin Teva 80mg		0.00	0.00	0.00	0.00	0.00	0.00
01/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
01/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
01/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
01/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
01/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
01/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
01/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
01/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
01/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
02/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
02/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
02/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
02/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
02/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
02/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
02/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
02/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
02/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
02/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
02/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
02/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
02/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
02/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
03/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
03/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
03/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
03/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
03/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
03/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
03/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
03/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
03/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
03/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
03/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
03/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
03/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00

**Medication Search History For: Lisa Ahearn (DOB: 03/10/1976) in the Period 01/08/2015-28/08/2015**

Date	Medication	Dosage	09:00	13:00	18:00	21:00	00:00	00:00
03/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
04/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
04/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
04/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
04/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
04/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
04/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
04/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
04/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
04/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
04/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
04/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
04/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
04/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
04/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
05/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
05/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
05/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
05/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
05/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
05/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
05/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
05/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
05/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
05/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
05/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
05/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
05/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
05/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
06/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
06/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
06/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
06/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
06/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
06/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
06/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
06/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
06/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
06/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
06/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
06/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
06/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00

**Medication Search History For: Lisa Ahearn (DOB: 03/10/1976) in the Period 01/08/2015-28/08/2015**

Date	Medication	Dosage	09:00	13:00	18:00	21:00	00:00	00:00
06/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
07/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
07/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
07/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
07/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
07/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
07/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
07/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
07/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
07/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
07/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
07/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
07/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
07/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
07/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
08/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
08/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
08/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
08/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
08/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
08/08/2015	Atorvastatin Teva 80mg		0.00	0.00	0.00	0.00	0.00	0.00
08/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
08/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
08/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
08/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
08/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
08/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
08/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
08/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
08/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
09/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
09/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
09/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
09/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
09/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
09/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
09/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
09/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
09/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
09/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
09/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
09/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00

**Medication Search History For: Lisa Ahearn (DOB: 03/10/1976) in the Period 01/08/2015-28/08/2015**

Date	Medication	Dosage	09:00	13:00	18:00	21:00	00:00	00:00
09/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
09/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
10/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
10/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
10/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
10/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
10/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
10/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
10/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
10/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
10/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
10/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
10/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
10/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
10/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
10/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
11/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
11/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
11/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
11/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
11/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
11/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
11/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
11/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
11/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
11/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
11/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
11/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
11/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
11/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
12/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
12/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
12/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
12/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
12/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
12/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
12/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
12/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
12/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
12/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
12/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
12/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00

**Medication Search History For: Lisa Ahearn (DOB: 03/10/1976) in the Period 01/08/2015-28/08/2015**

Date	Medication	Dosage	09:00	13:00	18:00	21:00	00:00	00:00
12/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
12/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
13/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
13/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
13/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
13/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
13/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
13/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
13/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
13/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
13/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
13/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
13/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
13/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
13/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
13/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
14/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
14/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
14/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
14/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
14/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
14/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
14/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
14/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
14/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
14/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
14/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
14/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
14/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
14/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
15/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
15/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
15/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
15/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
15/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
15/08/2015	Atorvastatin Teva 80mg		0.00	0.00	0.00	0.00	0.00	0.00
15/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
15/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
15/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
15/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
15/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
15/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00

**Medication Search History For: Lisa Ahearn (DOB: 03/10/1976) in the Period 01/08/2015-28/08/2015**

Date	Medication	Dosage	06:00	09:00	13:00	15:00	18:00	21:00
15/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
15/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
15/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
16/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
16/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
16/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
16/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
16/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
16/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
16/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
16/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
16/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
16/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
16/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
16/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
16/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
16/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
17/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
17/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
17/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
17/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
17/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
17/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
17/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
17/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
17/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
17/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
17/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
17/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
17/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
17/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
18/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
18/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
18/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
18/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
18/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
18/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
18/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
18/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
18/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
18/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
18/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00

**Medication Search History For: Lisa Ahearn (DOB: 03/10/1976) in the Period 01/08/2015-28/08/2015**

Date	Medication	Dosage	06:00	09:00	13:00	15:00	18:00	21:00
18/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
18/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
18/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
19/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
19/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
19/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
19/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
19/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
19/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
19/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
19/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
19/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
19/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
19/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
19/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
19/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
19/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
20/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
20/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
20/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
20/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
20/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
20/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
20/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
20/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
20/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
20/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
20/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
20/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
20/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
20/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
21/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
21/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
21/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
21/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
21/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
21/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
21/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
21/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
21/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
21/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
21/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00

**Medication Search History For: Lisa Ahearn (DOB: 03/10/1976) in the Period 01/08/2015-28/08/2015**

Date	Medication	Dosage	06:00	09:00	13:00	15:00	18:00	21:00
21/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
21/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
21/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
22/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
22/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
22/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
22/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
22/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
22/08/2015	Atorvastatin Teva 80mg		0.00	0.00	0.00	0.00	0.00	0.00
22/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
22/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
22/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
22/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
22/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
22/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
22/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
22/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
22/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
23/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
23/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
23/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
23/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
23/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
23/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
23/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
23/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
23/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
23/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
23/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
23/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
23/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
23/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
24/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
24/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
24/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
24/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
24/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
24/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
24/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
24/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
24/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
24/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00



**Medication Search History For: Lisa Ahearn (DOB: 03/10/1976) in the Period 01/08/2015-28/08/2015**

Date	Medication	Dosage	06:00	09:00	13:00	15:00	18:00	21:00
24/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
24/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
24/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
24/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
25/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
25/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
25/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
25/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
25/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
25/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
25/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
25/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
25/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
25/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
25/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
25/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
25/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
25/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
26/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
26/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
26/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
26/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
26/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
26/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
26/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
26/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
26/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
26/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
26/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
26/08/2015	Tamsulosin Omnexel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
26/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
26/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
27/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
27/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
27/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
27/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
27/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
27/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
27/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
27/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
27/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
27/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00

**Medication Search History For: Lisa Ahearn (DOB: 03/10/1976) in the Period 01/08/2015-28/08/2015**

Date	Medication	Dosage	06:00	09:00	13:00	15:00	18:00	21:00
27/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
27/08/2015	Tamsulosin Omnixel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
27/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
27/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
28/08/2015	Acarbose Glucobay 100mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
28/08/2015	Accu - Chek Mobile Test Cassette		0.00	0.00	0.00	0.00	0.00	0.00
28/08/2015	Acetazolamide Diamox 250mg	Take one tablet three times daily	1.00	1.00	0.00	1.00	0.00	0.00
28/08/2015	Atorvastatin Teva 10mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
28/08/2015	Atorvastatin Teva 40mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
28/08/2015	Beclazone 100 E/B CFC Free INH 200 Dose	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00
28/08/2015	Bendroflumethiazide Bendroflumethiazide 2.5mg	Take one tablet at night	0.00	0.00	0.00	1.00	0.00	0.00
28/08/2015	Diclofenac Difene 1%	Apply to left leg twice daily	0.00	0.00	0.00	0.00	0.00	0.00
28/08/2015	Esomeprazole Nexium 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
28/08/2015	Furosemide Clonmel 20mg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
28/08/2015	Orovite	Take one tablet daily	1.00	0.00	0.00	0.00	0.00	0.00
28/08/2015	Tamsulosin Omnixel 400mcg	Take one tablet in the morning	1.00	0.00	0.00	0.00	0.00	0.00
28/08/2015	Valsartan Actavis 160mg	Take one tablet twice daily	1.00	0.00	0.00	1.00	0.00	0.00
28/08/2015	Ventolin 100mcg	Inhale two puffs four times daily	0.00	0.00	0.00	0.00	0.00	0.00